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Drying By: None
Date Tested: 5/23/2025

#3 Crushed StoneMaterial
Client sampledSampling Method

Sample Details
02-25-4629-01Sample ID
70 Oak Hill Rd, Moravia, NYSource

Stockpile at Source - sample provided by clientLocation

5/22/2025Date Sampled

Result
Cc

Other Test Results
MethodDescription Limits

Cu ASTM D2487
Procedure ASTM C117

Sieve Size
Anita Ghorpade

ASTM C136

Report ID: MAT:02-25-4629-01
Issue No:  1

Client: O'toole's Stone and Gravel This report and the results contained herein are the exclusive property of
CME Associates, Inc. and shall only be reproduced  in full when written
consent is provided by CME Associates, Inc. The results in this report relate
only to the items inspected or tested.

Hannah Kloiber, Supervisor Laboratory TechnicianSubmitted By: 
6/16/2025Date of Issue:
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